Item

-—*OQOOQ*JO)U\J&(A)N—‘g

b b

item
No.
12
13
14

15
16
17
18
19
20
21
22
23
24
25
26
27
28

CABINET ASSEMBLY

Description

Cabinet, Left Side..ccvvervevrcrnanans b e A R RS ARG
Cabinat Frotl oo consimmivsmans i oo s e i e e i s o v e
CADIEL TOD . -cvi wrvnon s i wresein wimsms s S miasamm e o/ 8w Ww w04 2008
COBINEL BAtK n o v o i s e 5 ws s s e 6 e eva s
CODINGE, B B - oo i v incmmmms wumi s enmnibmmins s s v senmnee s
GCabiieE D00 . o i s G G s A T S e S R e S e s
Knoh: Tabinel D00 v wmmmoennmm s v g smsssyaee v s e s svte e
SCTEW. B3 X BB . . s e i b e L RO T S N R A R
SHIOW. BIO285% 112 cosnvieasmins o e aisiien smema i e B s s s amey
Shike, HolleT-CaICN «ovu s aenimbanmmmmeiiiasss mmsee s anissalsismimes
PNt T028 HEX ..o ivcamiorn ininienas s amiGiam ek s s se i v

THERMOSTAT ASSEMBLY

Description

Screw, #8 x 3/8 (2 Required) .......oviiiiiiiiii@imeteiiiiinas
Knoh, Thermostat . ..o snssessvevagug r e se ¥ sus s s mmes
Trim Plate, Thermostat (WC6-850nly) ...... . NM . ccivveeriinnnan.
Trim Plate, Thermostat (CC6-85 Only) ... .. bt S e
Cotter Key, 1/16 X 1-1/4 ccvvon it i agg@EmM N riviiiiainiinnens.
Washar, 36 Flat . .oouvrmsmnsamss sl Ng s dniiisa sl
SONNg THErMOBIEY o convinas o 5 PN S FoassvaErswas SR e e s s e mwes
Channel, Thermostat Adjustment s Gt .o viiieiiiiiinnn i iaannn.
Clulch Plate. . ...ocennnen o gm N R R T A S R Y
HMOUBING. THOrmMOBIBL . .o gl oo viows s ssamapsuisssssnvsmsrewssse
Friction Disc, OQUtSIde . e el iiiieriiiinnnnnannns Bl e e, e,
Washer, Flat #8 ..o S covni v e o pasivomaiislnn o s sa s snisasy
ROQ TIBITTOSYAL (50 N s -505750 500 €081 5658 5 570154 A 5010 W G R A9
Bracket Assembliy, Thermostat HousiNg «vvvvviiniireirniinnrnnaans
Coil, Bimetal Thermostat ........coiieiiinnnnnen T
Sorew: B 1N Ol REqUinBa) ..uosmau wamcesinsi s s mmnm i
T o (e T T L o
Dt DO ASEOINBIN o i cnmiurmts s s ¥ st s R v S ai e i

Part
Number
511974
X512207
X512213
X512212
511975
X511661
510127
121407
121227
510366
120717

Part
Number
121467
510180
510884
510885
121267
120759
510182
511257
511258
511254
510185
121233
511789
X511715
X511206
120714
121402
511660



65A

66
67
68
69

FIREBOX ASSEMBLY
WC6-85 Wood Heater

Part
Description Number
Eraft MBRHOI 4.0 e s i e s bm e hrncast) sinsis s i M AT 48T 50 o 510162
Hinge Pin, Draft DOor «.ccouscsvsvasasssnsssessssisnsaniossesanes 510165
FIIDIOTTIIRIY o0 5 vai-wcnni wcmm v e bmere 80 A0 e e (@ M im0 s i 121269
Nut, 10-24 Hex (4 Required for Front/ 4 Required for Back........... 120717
BlEEL SHOIE FIO0Y o 5w vavsmseisssssimmmas s o Ao e s s 510657
Firebox ASSemMbIlY.....ccccceiemrnnesonneriisssasssnnsasssssnsessns X512209
Screw, 1/4-20 X 2 (2 Required) ....cicovoresiosanrssocsersosassans 121262
Secondary Air Adjusting Plate . ......ooiiiiieinririninriiiaea 510164
EIGS COAR: s v o s ol s Sl e S R S R S SR e SR e s 510782
Gasket, FlueCollar ......ccvvuievevnnns T 510335
Nut, 1/4-20 (6 ReqUIred) ...ccevevrrcrcsnrisssessanssaccsravesssons 120083
Hinge Pin (2 Required Per Door) ....... 5 e e e R 510197
OB DI OOT e st s stk iminin s it oiesn eiaisne wieis o B SRR SRR ALY . 511285
Handie. Load Doot: qnsussinivaemnssssvmmmnmsee sesasssdoey 510623
Screw, Eyelet B-32......ccccciivninnnnns O e (Do A 510578
Wood PUull HANAIE: . .cvven s vronsnnmsnnsnasssssesivsssessssoes™osss 510577
Washer, Flal #8 . .. oo viscvisws invnsesasayngsmsine s Y OO M- 121233
Nt B-32 HeXEo0K: .5 i v senmvansn e inweags & N s 121402
e 1 L R T, D (T 510774
Nitt, 1/8-20 LOCK: iwv-aiavmwviniimme e vmpmmnmns s sl oY s smssepaonsss 121531
Washer, Flat 1/4 ....coevsnosseivsssissinge ol am R sosisosansios 121532
Gasket, Load Door. i eieeveereccsssnanns NG 0l i ol v e mn e 511572
Load Door Assembly Complete (Inciudes ItemiNa's. 40,41,42,43,44,45,46,
474849 alB0) e isninenismnes {7 2 e TR 512008
Nut, 1/4-20 (6 Required / 3PerBracket) = .......oovmiiiiiaa.. 120083
Washer, Firebrick Clamp (6 Required /"8 Per Bracket................ 510453
Top "Z" Bracket Assembly (2 Required) .......cveevereveninnnnnnnns X510221
Nut, 10-24 Hex (2 Required) o Ny Y cceerciioiarsrsanacasssasasssns 120717
Clamp, Smoke Baffle (2 Requifed) ..........ccoveiiiiiiiiiiinnnnnss 510583
Screw, #10-24 x 1/2 (2 ReqUIred) ... .cocuvernurennricnnernrannians 121227
Smoke Baffle...... NG TN s e e R e AT 6 510258
Bottom “Z" Bracket(Assembly (2 Required) .........coveeiininnnnans X510157
Nut, 1/4-20 (6 Required / 3 PerBracket) .........cooviiiiniinnnnn. 120083
Washer, Flat 3446 Required / 3 Per Bracket) .......oviiuvinnnnnn, 121532
Firebirich TN QEIUITEH) 4o v opomermsnvnswira wse oo wiswsinise sen som s bt e siarsss 510161
Nut, 1L/ A2 Required) ...ccvveeerneieereesescessonssssasasanans 120083
GasketAsh DOOr. .. ovvvciiiniennrinnanns S e e 511573
BBH DGO o050 i ewwon o soasiorssatat e o ofie 050, 18078 407050, a0 e5n A0 e 511286
Handhes RS DOOE. ... oo i mirmmeam o s sisns b is dim e A0 ¥ G R A 512004
Ash Door Assembly Complete (Includes Item No's. 40,47 48,4963,
B8, BITBEY suse souunmbioriass Sibtins wiesmmseass o e siBese rows e e o AR 512007
BRI PRI onmiosn sseimioio o asesn:am daam e b i s et o i A 5 T8, 0 B 511887
Liner Firebox, RIGHE SIOB. coouwss vsinmsaimvsissimvssvsis v we o va ssass 510155
SOte (2 TREQUITE .o vuem siisiarvmssivsesime wewim sme s simese oz sinosmmeais 510160
Liner Eirabox, Loft S8 - .: oa avvss oo sm ssinasins $3i o s semiaed 510151





